
TEL.+81-（0）3-5635-5193 FAX.+81-（0）3-3699-7220
2-8, Shinsuna 1-Chome, Koto-Ku, Tokyo, 136-8631, Japan

Website  https://www.organo.co.jp/products/

We provide satisfactory service 
to our customers.

●ORGANO (SUZHOU) WATER TREATMENT CO., LTD.

●ORGANO TECHNOLOGY CO., LTD.

●ORGANO (THAILAND) CO., LTD.

●ORGANO (VIETNAM) CO., LTD.

●ORGANO (SINGAPORE) PTE LTD

●MURUGAPPA ORGANO WATER SOLUTIONS PRIVATE LIMITED

●ORGANO (ASIA) SDN.BHD.
●PT LAUTAN ORGANO WATER

● CHUBU
 BRANCH

● HOKKAIDO
 BRANCH

● TOHOKU
 BRANCH

● IWAKI
 FACTORY

● TSUKUBA
 FACTORY

● KANTO
 BRANCH

● HEAD
 OFFICE

● KANSAI
 BRANCH

● CHUGOKU
 BRANCH

● KUSHU
 BRANCH

Global network spread around the world

Head of�ce
Functional Product 
[...]
water containing oil, which cannot be treated by conventional ways, can be 
applied to.

Feature

General

Flowed carrier anaerobic treatment system

Anaerobic treatment system with highest speed and most stable processing

OF-AS-S1-030 OF-AS-S1-050 OF-AS-S1-100

30 50 100

W4000×D3500×H3200 W6000×D3500×H3200 W6500×D4500×H3600

5.3 6.7 11.0

19.0 28.0 47.0

AC200V　Three phase

15 20 32

BOD below 5mg/L
Turbidity below 0.2 (NTU)

Standard BOD: 100-300mg/ℓ
Temperature: 15-30℃
pH: 5 - 9
Impurities: No fiber, vinyl materials are included

※In case of  BOD above 300mg/ℓ, an additional reaction tank is to be installed.
※For highly concentrated water such as oil, SS, etc, pre-treatment equipment such as pressure flotation equipment is required.
※Evaluation is to be conducted based on a laboratory test in advance as treated water quality differs depending on waste water quality or sludge conditions.

Model

Processing flow rate(m3/day)

Dimension(mm)

Product weight(t)

Operating weight(t)

Power

Power capacity

Quality of treated water

Quality of raw water

Let carriers �ow in a ideal conditioan

Bio gas

Flowed carrier system

ORGANO   
flowed carrier type

Conventional
Granule method

vo
lu

m
e 

lo
ad

(k
g-

CO
Dc

r/
m

3 ・d
)

Waste  Water  Treatment

Organic waste water treatment Inorganic waste water treatment

Bio treatment
Bio-membrane waste water treatment system

Bio treatment
Membrane bioreactor system OF-AS series

Bio treatment
Flowed carrier anaerobic treatment system

High efficiency treatment

High performance sludge de-watering machine
Screw press CP-HS

Sludge reducing solvent Organic coagulant
CL series

Waste reduction

P52

P53

P53

Coagulation treatment
Hi speed suspended solid contact clari�er P54

Pressure flotation treatment
High-rate dissolved air �oatation (H-D-AF) P54

Bio-membrane waste water treatment system

Space saving and easy operation with its simple structure

Application

Feature

General

Waste water for various cleaning purposes, processing, laboratory/environmental purposes

Electronics Medical/Cosmetic Chemical/MaterialAutomotive/Machinery Food/Beverage

Save space
High process capability and 20% installation space only 
comparing with activated sludge process.

Easy maintenance
Surface monitoring of sedimentation tank or such maintenances as 
sludge drawing, etc are not necessary. It can stand load fluctuation 
with effective microorganism sticking to carrier's surfaces strongly.

Reduce sludge generation
Many of protozoans/metazoans are generated and cause 
food-chain.
The system can retain a number of micro bacterias and 
generate selfdigestion smoothly.

Aerobic reaction tank �lled with ORGANO's own carries.

ORGANO provides the most suitable carries and system to each waste water.

Raw
water

Raw
water

Treated
water

Treated
water

AirAir

Fixed bed type
● Fix carries in tank

Flowed bed type
● Let carries flow in tank

Bio treatment

W
aste w

ater treatm
ent

W
aste w

ater treatm
ent

52



Save space
High-load operation and sedimentation tanks  are not 
necessary. Space saving.

Compact size
Such components as tank and pump are integrated in a 
compact skid.
Contribute to the reduction of installation space as well as 
local installation time.

High quality of treated water
The most suitable for complying with discharge regulation 
or water recycling.

Reduce maintenance work
Sedimentation not required, there is no sludge carry-over or 
bulking generation.

Feature

Specification

General

Raw water Treated water

ORGANO's own flowed carrier system

Comparison of process speed

OF-AS series
Membrane bioreactor system

Compact waster water treatment equipment
with stability and advanced quality of treated water

Appearance sampling of Raw water - Treated water

Raw water Reactor Treated water

High speed process
The �ow carrier system achieves high contact ef�ciency between 
micro-bacteria and waste water. High-performance �owed carriers retain 
high concentration of anaerobic bacterias. So, the system has realized 
higher speed processing comparing with conventional systems.

Stable and safe process
Flowed carriers retain micro bacteria stably. Unlike the Granule method, 
micro bacterias are not emitted outside the system.

No clogging problems
As the inside of tank circulates continuously, there are no worries of clogging 
problems unlike the Granule method.

Applicable to various kinds of waste water
Due to �owed carrier's capability of retaining bacterias, the system can 
support anaerobic treatment with a wider range of waste water.
Low concentrated waste water (CODcr 1,000mg/L approximately) or waste 
water containing oil, which cannot be treated by conventional ways, can be 
applied to.

Feature

General

Flowed carrier anaerobic treatment system

Anaerobic treatment system with highest speed and most stable processing

OF-AS-S1-030 OF-AS-S1-050 OF-AS-S1-100

30 50 100

W4000×D3500×H3200 W6000×D3500×H3200 W6500×D4500×H3600

5.3 6.7 11.0

19.0 28.0 47.0

AC200V　Three phase

15 20 32

BOD below 5mg/L
Turbidity below 0.2 (NTU)

Standard BOD: 100-300mg/ℓ
Temperature: 15-30℃
pH: 5 - 9
Impurities: No fiber, vinyl materials are included

※In case of  BOD above 300mg/ℓ, an additional reaction tank is to be installed.
※For highly concentrated water such as oil, SS, etc, pre-treatment equipment such as pressure flotation equipment is required.
※Evaluation is to be conducted based on a laboratory test in advance as treated water quality differs depending on waste water quality or sludge conditions.

Model

Processing flow rate(m3/day)

Dimension(mm)

Product weight(t)

Operating weight(t)

Power

Power capacity

Quality of treated water

Quality of raw water

Let carriers �ow in a ideal conditioan

Bio gas

Flowed carrier system

ORGANO   
flowed carrier type

Conventional
Granule method

vo
lu

m
e 

lo
ad

(k
g-

CO
Dc

r/
m

3 ・d
)

Waste  Water  Treatment

Organic waste water treatment Inorganic waste water treatment

Bio treatment
Bio-membrane waste water treatment system

Bio treatment
Membrane bioreactor system OF-AS series

Bio treatment
Flowed carrier anaerobic treatment system

High efficiency treatment

High performance sludge de-watering machine
Screw press CP-HS

Sludge reducing solvent Organic coagulant
CL series

Waste reduction

P52

P53

P53

Coagulation treatment
Hi speed suspended solid contact clari�er P54

Pressure flotation treatment
High-rate dissolved air �oatation (H-D-AF) P54

Bio-membrane waste water treatment system

Space saving and easy operation with its simple structure

Application

Feature

General

Waste water for various cleaning purposes, processing, laboratory/environmental purposes

Electronics Medical/Cosmetic Chemical/MaterialAutomotive/Machinery Food/Beverage

Save space
High process capability and 20% installation space only 
comparing with activated sludge process.

Easy maintenance
Surface monitoring of sedimentation tank or such maintenances as 
sludge drawing, etc are not necessary. It can stand load fluctuation 
with effective microorganism sticking to carrier's surfaces strongly.

Reduce sludge generation
Many of protozoans/metazoans are generated and cause 
food-chain.
The system can retain a number of micro bacterias and 
generate selfdigestion smoothly.

Aerobic reaction tank �lled with ORGANO's own carries.

ORGANO provides the most suitable carries and system to each waste water.

Raw
water

Raw
water

Treated
water

Treated
water

AirAir

Fixed bed type
● Fix carries in tank

Flowed bed type
● Let carries flow in tank

Bio treatment

W
aste w

ater treatm
ent

W
aste w

ater treatm
ent

53



Application

Feature

General

Principle of coagulative precipitation
■Upward �ow evenly generated in tank (by

constant rotation of distribution tubes and
blocking plate) creates sludge blankets stably.

High speed process of sedimentation LV 3-6m/h
Higher LV is realized than conventional system 
approx. LV 1m/h. 

Smaller sized tank and low cost of the construction
Due to downsizing of precipitation tank, low cost is 
realized

High quality of treated water
Sludge blanket is able to catch micro �ock.

Stable operation
The height of sludge blanket interface is 
continuously monitored.

Principle of High speed
■Recti�er(❶) forms a commutation zone(❷) of even �ow

speed.

■ Simultaneously, a bubble zone (❸) (where micro bubbles are
ful�lled) is generated and accelerates the tie between �ock
and bubbles.

■A fully utilized tank enables the high-speed solid-liquid
separation.

Treated water

Treated water

High speed precipitation tank
（LV 3～6m/h）

Flocculation/Pressure floatation treatment

Great reduction of installation space
The size is approx. 25% of conventional pressure �oatation 
system.

Stable quality of treated water
Suf�cient treatment capability for water containing oil, 
humin substance, and algae, etc.
Stable treatment quality even in winter when water 
temperature is low and the quality is tend to be worse.

Application

Feature

General

H-D-AF
High rate dissolved air floatation system

High speed process, space saving, and low cost model 

Process water for pre-treatment, waste water for various
cleaning purposes, laboratory/environmental purposes

Low cost
Downsizing of �oatation tank contributes the cost 
reduction. 

Applicable to a wider range of flow rate
Treated water amount per tower: 8-160m3/h
(Φ1,000-3200mm).

The flow in "High rate dissolved air floatation system".

High-speed flocculator

High speed process LV3-6m/h!  Space saving and low cost 

Reactor1
Reactor2

Flocculation
tank

Waste water

Organic coagulant
Macromolecular heavy

metal scavenger
Slaked lime PAC

FeCI3

Sludge regeneration tank

Sludge circulation

Remaining sludge

Sludge valve

Sludge drawing pump

Interface
meter

Polymer

※Used for �uorine waste water treatment,etc.

❸Bubble zone

Scum

Commutation zone❷

❶RectifierRaw water

Settling sludge

Pressurized water

Waste water for various cleaning purposes, processing, laboratory/environmental purposes

Electronics Medical/Cosmetic Chemical/MaterialAutomotive/Machinery Food/Beverage

Electronics Automotive/Machinery Food/Beverage

Medical/Cosmetic Chemical/Material

R&D Center

R&D Center　 Production Factory　 Office

ORGANO conducts development and research to master water 
according to the progress of the industry.
ORGANO is engaged in a wide range of technology such as 
pure/ultrapure water, water treatment, waste water treatment, 
environmental cleanup/impact reduction, advanced separation, 
purification, analyzing monitoring.

4-4-1 Nishi-Onuma, Minami-ku, Sagamihara, Kanagawa Prefecture, 
252-0332,Japan

Iwaki Factory
It is a state-of-the-art manufacturing factory of water treatment 
equipment. Manufacturing the standardized units to constitute a 
large scale water treatment plant, the factory contributes to 
enhancing product quality and short construction time. It is also 
remarkable that there are clean room assembly facilities for 
semiconductor and pharmaceutical customers.

1-66 Yoshima Kogyodanchi, Iwaki City, Fukushima Prefecture, 970-1144, 
Japan

Tsukuba Factory
As a national water treatment plant engineering manufacturer, it is 
only ORGANO who owns a refining plant exclusive to ion exchange 
resin. 
This plant is dedicated to regeneration and conditioning of ion 
exchange resin which is a key material to pure/ultrapure water 
production system. We are proud that it is a World No.1 
state-of-the-art plant.

2-3 Midorigahara (Tsukuba TechnoPark Toyosato), Tsukuba City, Ibaraki 
Prefecture 300-2646,Japan

W
aste w

ater treatm
ent

54



Application

Feature

General

Principle of coagulative precipitation
■Upward �ow evenly generated in tank (by

constant rotation of distribution tubes and
blocking plate) creates sludge blankets stably.

High speed process of sedimentation LV 3-6m/h
Higher LV is realized than conventional system 
approx. LV 1m/h. 

Smaller sized tank and low cost of the construction
Due to downsizing of precipitation tank, low cost is 
realized

High quality of treated water
Sludge blanket is able to catch micro �ock.

Stable operation
The height of sludge blanket interface is 
continuously monitored.

Principle of High speed
■Recti�er(❶) forms a commutation zone(❷) of even �ow

speed.

■ Simultaneously, a bubble zone (❸) (where micro bubbles are
ful�lled) is generated and accelerates the tie between �ock
and bubbles.

■A fully utilized tank enables the high-speed solid-liquid
separation.

Treated water

Treated water

High speed precipitation tank
（LV 3～6m/h）

Flocculation/Pressure floatation treatment

Great reduction of installation space
The size is approx. 25% of conventional pressure �oatation 
system.

Stable quality of treated water
Suf�cient treatment capability for water containing oil, 
humin substance, and algae, etc.
Stable treatment quality even in winter when water 
temperature is low and the quality is tend to be worse.

Application

Feature

General

H-D-AF
High rate dissolved air floatation system

High speed process, space saving, and low cost model 

Process water for pre-treatment, waste water for various
cleaning purposes, laboratory/environmental purposes

Low cost
Downsizing of �oatation tank contributes the cost 
reduction. 

Applicable to a wider range of flow rate
Treated water amount per tower: 8-160m3/h
(Φ1,000-3200mm).

The flow in "High rate dissolved air floatation system".

High-speed flocculator

High speed process LV3-6m/h!  Space saving and low cost 

Reactor1
Reactor2

Flocculation
tank

Waste water

Organic coagulant
Macromolecular heavy

metal scavenger
Slaked lime PAC

FeCI3

Sludge regeneration tank

Sludge circulation

Remaining sludge

Sludge valve

Sludge drawing pump

Interface
meter

Polymer

※Used for �uorine waste water treatment,etc.

❸Bubble zone

Scum

Commutation zone❷

❶RectifierRaw water

Settling sludge

Pressurized water

Waste water for various cleaning purposes, processing, laboratory/environmental purposes

Electronics Medical/Cosmetic Chemical/MaterialAutomotive/Machinery Food/Beverage

Electronics Automotive/Machinery Food/Beverage

Medical/Cosmetic Chemical/Material

R&D Center

R&D Center　 Production Factory　 Office

ORGANO conducts development and research to master water 
according to the progress of the industry.
ORGANO is engaged in a wide range of technology such as 
pure/ultrapure water, water treatment, waste water treatment, 
environmental cleanup/impact reduction, advanced separation, 
purification, analyzing monitoring.

4-4-1 Nishi-Onuma, Minami-ku, Sagamihara, Kanagawa Prefecture, 
252-0332,Japan

Iwaki Factory
It is a state-of-the-art manufacturing factory of water treatment 
equipment. Manufacturing the standardized units to constitute a 
large scale water treatment plant, the factory contributes to 
enhancing product quality and short construction time. It is also 
remarkable that there are clean room assembly facilities for 
semiconductor and pharmaceutical customers.

1-66 Yoshima Kogyodanchi, Iwaki City, Fukushima Prefecture, 970-1144, 
Japan

Tsukuba Factory
As a national water treatment plant engineering manufacturer, it is 
only ORGANO who owns a refining plant exclusive to ion exchange 
resin. 
This plant is dedicated to regeneration and conditioning of ion 
exchange resin which is a key material to pure/ultrapure water 
production system. We are proud that it is a World No.1 
state-of-the-art plant.

2-3 Midorigahara (Tsukuba TechnoPark Toyosato), Tsukuba City, Ibaraki 
Prefecture 300-2646,Japan

W
aste w

ater treatm
ent

55



TEL.+81-（0）3-5635-5193 FAX.+81-（0）3-3699-7220
2-8, Shinsuna 1-Chome, Koto-Ku, Tokyo, 136-8631, Japan

Website  https://www.organo.co.jp/products/

We provide satisfactory service 
to our customers.

●ORGANO (SUZHOU) WATER TREATMENT CO., LTD.

●ORGANO TECHNOLOGY CO., LTD.

●ORGANO (THAILAND) CO., LTD.

●ORGANO (VIETNAM) CO., LTD.

●ORGANO (SINGAPORE) PTE LTD

●MURUGAPPA ORGANO WATER SOLUTIONS PRIVATE LIMITED

●ORGANO (ASIA) SDN.BHD.
●PT LAUTAN ORGANO WATER

● CHUBU